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Annex for 5G Wi-Fi BAND3

Test Report No.: CTL2409269021-WF04
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Annex for 5G Wi-Fi BAND3 Test Report No.: CTL2505272071-WF04

FCCID: 2AUARHDY9S

1. Bandwidth

1.1 Test Result

1.1.1 OBW
TX Frequenc 99% Occupied Bandwidth (MHz .
Mode Type (l\(jIHz) y ANT Result P Lgmit : Verdict
5745 1 16.748 / Pass
802.11a SISO 5785 1 16.729 / Pass
5825 1 16.758 / Pass
5745 1 17.830 / Pass
?&%g;‘ SISO 5785 1 17.850 / Pass
5825 1 17.823 / Pass
802.11n SISO 5755 1 36.682 / Pass
(HT40) 5795 1 36.411 / Pass
5745 1 17.821 / Pass
?%;;8;’ SISO 5785 1 17.821 / Pass
5825 1 17.784 / Pass
802.11ac SISO 5755 1 36.526 / Pass
(VHT40) 5795 1 36.401 / Pass
802.11ac
(VHT80) SISO 5775 1 75.316 / Pass
1.1.2 6dB BW
X Frequenc 6dB Bandwidth (MHz) .
Mode Type (I\CJIHZ) Y ANT Result Limit erdict
5745 1 16.356 >=0.5 Pass
802.11a SISO 5785 1 16.358 >=0.5 Pass
5825 1 16.363 >=0.5 Pass
802.11n 5745 1 17.595 >=0.5 Pass
(HT20) SISO 5785 1 17.583 >=0.5 Pass
5825 1 17.586 >=0.5 Pass
802.11n SISO 5755 1 35.180 >=0.5 Pass
(HT40) 5795 1 35.161 >=0.5 Pass
802 11ac 5745 1 17.567 >=0.5 Pass
(VHT20) SISO 5785 1 17.336 >=0.5 Pass
5825 1 17.565 >=0.5 Pass
802.11ac SISO 5755 1 35.073 >=0.5 Pass
(VHT40) 5795 1 35.098 >=0.5 Pass
?SZH';AS)C SISO 5775 1 73.836 >=0.5 Pass

Page 2/ 27



Annex for 5G Wi-Fi BAND3 Test Report No.: CTL2505272071-WF04

FCCID: 2AUARHDY9S
1.2 Test Graph
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Annex for 5G Wi-Fi BAND3

FCCID: 2AUARHDYSS

Test Report No.: CTL2505272071-WF04
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Annex for 5G Wi-Fi BAND3 Test Report No.: CTL2505272071-WF04

FCCID: 2AUARHDYSS
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Annex for 5G Wi-Fi BAND3 Test Report No.: CTL2505272071-WF04

FCCID: 2AUARHDYSS
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FCCID: 2AUARHDYSS
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Annex for 5G Wi-Fi BAND3

FCCID: 2AUARHDYSS

Test Report No.: CTL2505272071-WF04
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Annex for 5G Wi-Fi BAND3 Test Report No.: CTL2505272071-WF04

FCCID: 2AUARHDYSS
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Annex for 5G Wi-Fi BAND3 Test Report No.: CTL2505272071-WF04

FCCID: 2AUARHDYSS
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Annex for 5G Wi-Fi BAND3 Test Report No.: CTL2505272071-WF04

FCCID: 2AUARHDYSS
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FCCID: 2AUARHDYSS
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FCCID: 2AUARHDYSS
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Annex for 5G Wi-Fi BAND3

FCCID: 2AUARHDYSS

Test Report No.: CTL2505272071-WF04
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Annex for 5G W

i-Fi BAND3

FCCID: 2AUARHDYSS

Test Report No.: CTL2505272071-WF04
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Annex for 5G Wi-Fi BAND3 Test Report No.: CTL2505272071-WF04

FCCID: 2AUARHDY9S
2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power

X Frequenc Maximum Average Conducted Output Power (dBm) )

Mode Type (I\(jIHz) / ANTA Limit Verdict
5745 12.64 <=30 Pass
802.11a SISO 5785 12.79 <=30 Pass
5825 13.03 <=30 Pass
5745 12.63 <=30 Pass
3&%3; SISO 5785 12.83 <=30 Pass
5825 13.05 <=30 Pass
802.11n SISO 5755 12.69 <=30 Pass
(HT40) 5795 12.92 <=30 Pass
802.11ac 5745 12.61 <=30 Pass
(VHT20) SISO 5785 12.83 <=30 Pass
5825 13.05 <=30 Pass
802.11ac SISO 5755 12.69 <=30 Pass
(VHT40) 5795 12.94 <=30 Pass
?SZH;;&C SISO 5775 13.56 <=30 Pass

Note1: Antenna Gain: Ant1: 0.88dBi;
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Annex for 5G Wi-Fi BAND3 Test Report No.: CTL2505272071-WF04

FCCID: 2AUARHDY9S
3. Maximum Power Spectral Density

3.1 Test Result

3.1.1 PSD-Band3

TX Frequenc Maximum PSD (dBm/500kHz) ;
Mode Type (lsle) Y ANT1 Limit Verdict

5745 1.58 <=30 Pass

802.11a SISO 5785 1.29 <=30 Pass
5825 ~1.00 <=30 Pass

5745 -1.81 <=30 Pass

3&2&1);1 SISO 5785 164 <=30 Pass
5825 1.40 <=30 Pass

802.11n SISO 5755 _4.47 <=30 Pass
(HT40) 5795 -4.12 <=30 Pass
5745 -1.64 <=30 Pass

?\%ggf SISO 5785 151 <=30 Pass
5825 147 <=30 Pass

802.11ac SISO 5755 ~4.39 <=30 Pass
(VHT40) 5795 -3.90 <=30 Pass
E(S\(}ﬁ_?_;g;: SISO 5775 -5.97 <=30 Pass

Note1: Antenna Gain: Ant1: 0.88dBi;
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Annex for 5G Wi-Fi BAND3 Test Report No.: CTL2505272071-WF04

FCCID: 2AUARHDY9S
3.2 Test Graph

3.2.1 PSD-Band3

802.11a_LCH_5745MHz_Ant1_NTNV

Ant: Ant1
CENT: 5745 MHz
Span: 40 MHz
RBW: 300 kHz
--{ VBW: 910 kHz
Detector: RMS
TraceType: Average
AverageCount: 301
__| SweepPoint: 1001
SweepTime: 1 ms
Sweep: Single
AverageType: RMS

Factor RBW
| | ! : : ! ! | ] F?SZDZ.GB
-1.58 dBm/500kHz

laker:
1. 5744 400 MHz

T 3,96 dBm

Level (dBm)

—— Trace

0 5 5 : : : i i i
5725.0 5765.0
Frequency (MHz)

802.11a_MCH_5785MHz_Ant1_NTNV

Ant: Ant1

CENT: 5785 MHz
Span: 40 MHz

--{ VBW: 910 kHz
Detector: RMS
TraceType: Average
AverageCount: 301
__| SweepPoint: 1001
SweepTime: 1 ms
Sweep: Single
AverageType: RMS

Factor RBW
222 dB

30 1 :

I\T -29 dBm/500kHz

laker:
1. 5785.600 MHz

(s O -3.67 dBm

Level (dBm)

Yy o e PR

—— Trace

-90 : : : . . . . .
5765.0 5805.0

Frequency (MHz)

Page 19/ 27



Annex for 5G Wi-Fi BAND3 Test Report No.: CTL2505272071-WF04

FCCID: 2AUARHDYSS
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Annex for 5G Wi-Fi BAND3

FCCID: 2AUARHDYSS

Test Report No.: CTL2505272071-WF04
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FCCID: 2AUARHDYSS
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FCCID: 2AUARHDYSS
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FCCID: 2AUARHDYSS
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FCCID: 2AUARHDYSS
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Annex for 5G Wi-Fi BAND3

FCCID: 2AUARHDYSS
4. Frequency Stability

4.1 Test Result

Test Report No.: CTL2505272071-WF04

4.1.1 Ant1
Ant1
TX Frequenc Temperature Voltage Measured Frequenc Limit .
Mode Type (I\(lez) ’ (p°C) (VAC?) (MHz)q / (MHz) Verdict
102 5744.987 5725 to 5850 Pass
20 120 5744.987 5725 to 5850 Pass
138 5744.987 5725 to 5850 Pass
-30 120 5744.987 5725 to 5850 Pass
-20 120 5744.987 5725 to 5850 Pass
5745 -10 120 5744.987 5725 to 5850 Pass
0 120 5744.987 5725 to 5850 Pass
10 120 5744.987 5725 to 5850 Pass
30 120 5744.987 5725 to 5850 Pass
40 120 5744.987 5725 to 5850 Pass
50 120 5744.987 5725 to 5850 Pass
102 5784.987 5725 to 5850 Pass
20 120 5784.986 5725 to 5850 Pass
138 5784.986 5725 to 5850 Pass
-30 120 5784.987 5725 to 5850 Pass
-20 120 5784.986 5725 to 5850 Pass
5785 -10 120 5784.986 5725 to 5850 Pass
0 120 5784.986 5725 to 5850 Pass
10 120 5784.986 5725 to 5850 Pass
30 120 5784.986 5725 to 5850 Pass
40 120 5784.986 5725 to 5850 Pass
50 120 5784.986 5725 to 5850 Pass
102 5824.986 5725 to 5850 Pass
20 120 5824.987 5725 to 5850 Pass
Carrier Wave SISO 138 5824.986 5725 to 5850 Pass
-30 120 5824.986 5725 to 5850 Pass
-20 120 5824.986 5725 to 5850 Pass
5825 -10 120 5824.986 5725 to 5850 Pass
0 120 5824.986 5725 to 5850 Pass
10 120 5824.986 5725 to 5850 Pass
30 120 5824.986 5725 to 5850 Pass
40 120 5824.986 5725 to 5850 Pass
50 120 5824.987 5725 to 5850 Pass
102 5754.987 5725 to 5850 Pass
20 120 5754.987 5725 to 5850 Pass
138 5754.987 5725 to 5850 Pass
-30 120 5754.987 5725 to 5850 Pass
-20 120 5754.987 5725 to 5850 Pass
5755 -10 120 5754.987 5725 to 5850 Pass
0 120 5754.987 5725 to 5850 Pass
10 120 5754.987 5725 to 5850 Pass
30 120 5754.987 5725 to 5850 Pass
40 120 5754.987 5725 to 5850 Pass
50 120 5754.987 5725 to 5850 Pass
102 5794.987 5725 to 5850 Pass
20 120 5794.986 5725 to 5850 Pass
5795 138 5794.987 5725 to 5850 Pass
-30 120 5794.986 5725 to 5850 Pass
-20 120 5794.986 5725 to 5850 Pass
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FCCID: 2AUARHDY9S

Test Report No.: CTL2505272071-WF04

-10 120 5794.986 5725 to 5850 Pass
0 120 5794.986 5725 to 5850 Pass
10 120 5794.986 5725 to 5850 Pass
30 120 5794.986 5725 to 5850 Pass
40 120 5794.986 5725 to 5850 Pass
50 120 5794.986 5725 to 5850 Pass
102 5775.005 5725 to 5850 Pass

20 120 5775.006 5725 to 5850 Pass
138 5775.006 5725 to 5850 Pass

-30 120 5775.007 5725 to 5850 Pass
-20 120 5775.007 5725 to 5850 Pass
5775 -10 120 5775.007 5725 to 5850 Pass
0 120 5775.007 5725 to 5850 Pass
10 120 5775.007 5725 to 5850 Pass
30 120 5775.007 5725 to 5850 Pass
40 120 5775.007 5725 to 5850 Pass
50 120 5775.007 5725 to 5850 Pass

5. Form731

5.1 Test Result

5.1.1 Form731

Lower Freq (MHz) High Freq (MHz) MAX Power (W) MAX Power (dBm)
5745 5825 0.0202 13.05
5755 5795 0.0197 12.94
5775 5775 0.0227 13.56

Page 27/ 27




	Annex for 5G Wi-Fi BAND3
	Test Report No.: CTL2409269021-WF04

	1. Bandwidth
	1.1 Test Result
	1.1.1 OBW
	1.1.2 6dB BW

	1.2 Test Graph
	1.2.1 OBW
	1.2.2 6dB BW


	2. Maximum Conducted Output Power
	2.1 Test Result
	2.1.1 Power


	3. Maximum Power Spectral Density
	3.1 Test Result
	3.1.1 PSD-Band3

	3.2 Test Graph
	3.2.1 PSD-Band3


	4. Frequency Stability
	4.1 Test Result
	4.1.1 Ant1


	5. Form731
	5.1 Test Result
	5.1.1 Form731



